
2021 Consulting Engineer’s 
Comprehensive Annual Report 

Lafayette Utilities System and LUS Fiber 

Consulting Engineer’s Comprehensive Annual Report 
Project No. 131021 

4/30/2021 



 

 

2021 Consulting Engineer’s 
Comprehensive Annual Report 

 
 

prepared for 
 
 

Lafayette Utilities System and LUS Fiber 
Consulting Engineer’s Comprehensive Annual Report 

Lafayette, Louisiana 
Project No. 131021 

 
 

Revision Final 
4/30/2021 

 
 

prepared by 
 
 

Burns & McDonnell Engineering Company, Inc. 
Kansas City, Missouri 

 
 

COPYRIGHT © 2021 BURNS & McDONNELL ENGINEERING COMPANY, INC. 
 



2021 Consulting Engineer Report Table of Contents 

Lafayette Utilities System TOC-1 Burns & McDonnell 
[...]
 The LUS transmission and distribution planning and construction practices are proactive and aligned 

with a focus on reliability, resiliency, and efficient operation of the system.  

 The LUS distribution system consistently outperforms regional and national averages for system 

reliability and availability, which reflects its intentional and proactive maintenance, planning, and 

construction practices. 

 Revenues were sufficient to meet all financial obligations including operating expenses, LUS and 

LPPA debt service, capital improvements, ILOT payments, and required reserves. LUS’s electric 

system operating, expense, debt, revenue, and related ratios reflect a financially stable and healthy 

utility that is currently offering competitive, lower than market average rates. 

 The Utilities System CIP has been sufficient to sustain and improve the integrity and reliability of the 

system. 

 LUS and Burns & McDonnell completed an IRP in FY 2020. The IRP had several recommendations 

which included the retirement of Rodemacher No. 2 in 2028, the construction of a new LUS owned 

simple cycle gas turbine power plant at the existing Doc Bonin site in 2028, and the addition of utility 

scale solar which would be procured through a power purchase agreement. LUS is progressing 

through each of these initiatives.  

 LUS has performed exceptionally well in FY 2020 even with sustaining two hurricanes. LUS’s 

performance on the four reported indices is consistent or significantly better than typical national 

median performance reported by both regional and national benchmarks. LUS has performed well in 

NERC CIP audits, NERC 693 operational audits, and LDEQ environmental inspections.  

 The organizational structure and management of the Electric System engineering and operations areas 

appears to be strong based on initial observations, interviews, organizational structures, and 

manpower within each department.  

 LUS has indicated that it is working to fill multiple vacancies in specific departments with electric 

lineman being an ongoing challenge. The Electric System management team is working with local 

schools to hire and retain strong talent that appreciate the benefits provided by a more stable 

municipal utility business when compared to the oil and gas business of the gulf coast. LUS has 

recently begun the process for searching for a permanent utility director.  

 The electric system revenue recovery structure, like most electric utilities, is misaligned. LUS 

recovers nearly 85 percent of its revenues through variable charges when 50 percent of its costs are 

fixed. This creates a systemic problem when energy usage per customer is declining but customer 

growth is increasing. Long term, LUS will need to address this issue with rate restructuring.  



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-1 Burns & McDonnell 

5.0 WATER UTILITY SYSTEM 

5.1 Water Utility Summary 

LUS provides potable water supply, water treatment, transmission, and distribution of finished potable 

water. Raw water supply is obtained from the Chicot aquifer. Key water infrastructure includes four water 

treatment facilities, 19 ground water wells, elevated and ground treated-water storage, and 1,153 miles of 

distribution mains. 

LUS performs all water metering and customer service. In 2020, LUS provided water service to 57,412 

meters representing residential, commercial, industrial, and wholesale customers. Water System total 

sales declined 0.7 percent in 2020; with retail water sales decreasing 1.4 percent, while wholesale water 

sales increased 0.9 percent. Historical Water System volume sales are presented in Table 5-1. 

Table 5-1:  Historical Retail and Wholesale Sales Volumes 

 
 Source: LUS Financial and Operating Statements 

 

5.2 Water Supply Summary 

Nineteen groundwater wells within the Chicot aquifer provide water supply to four water treatment 

facilities: South Water Treatment Plant (“SWP”), North Water Treatment Plant (“NWP”), Commission 

Boulevard Remote Site (“Commission Boulevard”), and Gloria Switch Remote Site (“Gloria Switch”) as 

summarized in Table 5-2. The Chicot aquifer is the sole source of supply for LUS, and groundwater 

produced is generally of high quality and characterized by the USGS as having a “very hard” level of 

hardness. Treatment processes employed by LUS are discussed in detail in Section 5.3. 

FY
Retail Sales 

(1,000 gallons)
Wholesale Sales 
(1,000 gallons)

Total Sales 
(1,000 gallons)

2016 5,402,650 2,117,627 7,520,277
2017 5,382,447 2,161,051 7,543,498
2018 5,363,552 2,256,911 7,620,462
2019 5,148,605 2,171,928 7,320,533
2020 5,075,882 2,191,571 7,267,453



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-2 Burns & McDonnell 

Table 5-2:  Summary of Well Capacity 

Well No.  
Capacity 
(MGD) Well No.  

Capacity 
(MGD) 

South Water Treatment Plant North Water Treatment Plant 

1 2.59 7 2.88 

2 2.59 9 2.88 

3 2.59 12 2.81 

4 2.59 14 3.03 

5 2.59 16 2.95 

6 4.04 19 2.88 

7 4.04 
21 2.88 

22 2.88 

Total Production Capacity 21.0 Total Production Capacity 23.2 

Firm Production Capacity1 17.0 Firm Production Capacity1 20.2 

Commission Boulevard Remote Site Gloria Switch Remote Site 

23 1.44 24 1.44 

25 2.45 26 2.31 

Total Production Capacity 3.89 Total Production Capacity 3.75 

Firm Production Capacity1 1.44 Firm Production Capacity1 1.44 
[1] Firm capacity assumes the largest well is out of service. 
 

The Chicot aquifer system underlies approximately 9,950 square miles of southwestern Louisiana and 

provides approximately 800 million gallons per day (“MGD”) of freshwater for municipal, commercial, 

industrial, and agricultural uses through approximately 2,300 groundwater wells. In the 2018 Triennial 

Report (LDEQ, 2018), the water quality of the Chicot aquifer was sampled in 22 wells (one well of which 

is owned by LUS) located in 13 parishes between July 2016 and June 2017. Field and analytical sampling 

results, as summarized in the Triennial Report, indicate no EPA maximum contaminant levels (“MCLs”) 

were exceeded and that the secondary MCLs were exceeded in at least one well for chloride, pH, color, 

iron, and total dissolved solids (“TDS”). Secondary MCLs are not enforceable by the EPA and are 

aesthetic in nature. Treatment processes are employed by LUS to address several of these secondary 

MCLs as described in Section 5.3. EPA designated the Chicot aquifer as a sole-sourced aquifer, meaning 

it supplies at least 50 percent of the drinking water for its service area and there are no reasonably 

available alternate supplies should the aquifer become contaminated4. 

 
4 https://deq.louisiana.gov/assets/docs/Water/Triennial_reports/AquiferSummaries_2015-
2018/10ChicotAquiferSummary18FINAL.pdf 



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-3 Burns & McDonnell 

5.2.1 Well Completions 

LUS’s deep wells are each equipped with a line shaft vertical turbine pump with a surface-mounted 

motor. LUS reported that an independent contractor inspects wells once per year and 

cleaning/rehabilitation is performed as required to maintain well pumping capacity.  

5.3 Water Treatment and Production 

Four facilities provide treatment and/or disinfection of raw groundwater prior to entering the distribution 

system for public consumption. Treatment facility capacities and major processes are described in the 

following sections and summarized in Table 5-3. 

Table 5-3:  Water Treatment Capacity 

 

 

5.3.1 South Water Treatment Plant 

Groundwater produced by water supply wells (Well 1 through Well 7) is combined at the head of the 

SWP located at 810 W. Broussard Road where raw water is oxidized, softened, filtered, and disinfected. 

The SWP was built in the 1980s and in 1990 production capacity was expanded by addition of a third 

treatment unit (rated approximately 8 MGD), additional filtration, and a second finished water clear well 

and high service pump station. The current treatment capacity of 24 MGD exceeds the total water well 

production capacity at this facility by 3 MGD.  

Water Treatment Facility Primary Treatment Processes 
Treatment Capacity 

(MGD) 

South Water Treatment 
Plant 

Lime Softening 
Coagulation and Filtration 

Disinfection 
24.0 

North Water Treatment 
Plant 

Lime Softening 
Coagulation and Filtration 

Disinfection 
20.8 

Commission Boulevard 
Remote Site 

Stabilization 
Disinfection 

2.8 

Gloria Switch Remote Site 
Iron and Manganese Removal 

Stabilization 
Disinfection 

3.8 

Total Treatment Capacity 51.1 

Highest Recorded Production 33.8 

Source of data: LUS 

 



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-4 Burns & McDonnell 

Three softening basins (also referred to as treatment unit) receive hydrated lime and alum in the mixing 

zone. Settled effluent from the basins is gravity fed to one of the eight filters. Filtered water is temporarily 

stored in one of two finished water clearwells and pumped into the distribution system. Disinfection at the 

SWP is provided by chlorine gas.  

Waste streams including clarifier blowdown, backwash, and filter-to-waste are temporarily stored in a 

backwash recycle tank where decant water is pumped back to the treatment units. Settled solids are 

pumped from the backwash recycle tank to a digester for further thickening. Thickened treatment 

residuals are hauled and land-applied at local farmland.  

Emergency power is provided by an on-site emergency diesel generator capable of powering the full 

plant. At the time of the field visit, a construction project was under way to improve the control building 

roof and enhance the structural integrity of the control building walls. 

5.3.2 North Water Treatment Plant 

Groundwater produced by water supply wells (Well 7 through Well 22) is combined at the head of the 

NWP located at 200 N Buchanan Street in Lafayette where it is treated utilizing processes similar to the 

SWP. The NWP was built in the 1929 and expanded and/or improved several times since then. The 

current treatment capacity is 20.8 MGD which is very close to the firm capacity of the wells feeding raw 

water to this facility.  

Five softening basins receive hydrated lime and alum in the mixing zone and settled effluent is gravity fed 

to 1 of the 15 filters. Filtered water is temporarily stored in 1 of 3 finished water clearwells or an on-site 

3.0-M gallon ground storage tank and pumped into the distribution system. Disinfection at the NWP is 

also provided by chlorine gas. Treatment plant waste streams at the NWP are handled similarly to the 

SWP and residuals are similarly land applied. 

Emergency power is provided by an on-site emergency diesel generator capable of powering 

approximately one fourth of the full plant power demand. It was noted by LUS staff that operations staff 

prefer to work at this location during hurricane or inclement weather events due to the robust concrete 

construction of the operations building.  

The 16-inch finished water pipeline that conveys water out of the NWP to the distribution system presents 

a hydraulic bottleneck and limits LUS’s ability to utilize the full production capacity of the plant.  



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-5 Burns & McDonnell 

At the time of the field visit, a construction project was under way to replace the high service pump 

station main header. Four high service pumps were temporarily out of service for this project limited 

pumping capacity.  

A LDEQ incident report dated October 3, 2020, indicated that a release of lime powder occurred during 

bulk tank transfer procedures. The report indicates 2 to 3 lbs of lime had accumulated on the tank roof 

during transfer. The spilled material was cleaned up via vacuum and no environmental impact occurred.  

5.3.3 Commission Boulevard Remote Site 

Groundwater produced by water supply wells (Well 23 and Well 25) is disinfected with sodium 

hypochlorite and dosed with phosphate at the Commission Boulevard Remote Site (located 204 

Commission Boulevard) prior to entering the distribution system. Groundwater pumped at this location 

contains elevated levels of ammonia which will be addressed by a new water treatment facility that LUS 

intends on constructing at this location. The new treatment facility has already been designed and will 

utilize a biological process to remove ammonia and remove iron and manganese using oxidation and 

Greensand filtration similar to the Gloria Switch Remote Site. Pilot testing was conducted and determined 

these treatment processes to be successful at removing the targeted contaminants. Disinfection will be 

converted to chlorine gas as part of the project. The new water treatment plant will be located adjacent to 

the Commission Boulevard Remote Site and construction is scheduled to commence this year.  

5.3.4 Gloria Switch Remote Site 

Groundwater produced by water supply wells (Well 24 and Well 26) is treated and disinfected at the 

Gloria Switch Remote Site located at 1708 W Gloria Switch Road, Carencro, Louisiana. Groundwater is 

dosed with sodium hypochlorite and permanganate for oxidation upstream of Greensand filtration for iron 

and manganese removal. Phosphate is then added for stabilization and additional sodium hypochlorite 

provides disinfection residual. A 0.75-M gallon ground storage tank is located on site adjacent and 

provides supply to the high service pump station. 

LUS staff noted that the Greensand media should be replaced in the future due to the presence of “mud 

balls.” Mud balls in granular filter media can form over time when filter media is not being cleaned (via 

backwashing) thoroughly.  

Emergency power is provided by an on-site emergency diesel generator capable of providing the full 

plant power demand.  



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-6 Burns & McDonnell 

5.4 Water Distribution and Storage 

Water main lines primarily consist of ductile iron, polyethylene, PVC, asbestos cement, and cast iron; 

however, other materials are also present in the system. There are 224 sample stations located throughout 

the distribution system. The distribution system assets including main lines, valves, and hydrants are 

summarized in Table 5-4. 

Table 5-4:  Water Distribution System Assets 

During 2020, approximately 9.1 miles of new water mains were installed in the City of Lafayette and 0.2 

miles of new mains in the North Water District.  

Water is stored in numerous ground storage or elevated storage tanks located at the treatment plant sites 

and throughout the distribution system, as summarized in Table 5-5. 

  

Asset 2016 2017 2018 2019 20201 

Miles of Main Lines 1,126 1,164 1,170 1,145 1,153 

Number of Valves 23,230 23,435 23,607 23,755 24,112 

Number of Hydrants 6,540 6,579 6,616 6,685 6,614 

Source of data: LUS Internal Memorandum, December 21, 2020 
1Total number includes City of Lafayette and North Water District 



2021 Consulting Engineer Report  Water Utility System 

Lafayette Utilities System 5-7 Burns & McDonnell 

Table 5-5:  Water Storage Facilities 

 

LUS staff indicated that additional ground storage is required at the SWP because the existing 2.0 M 

gallon tank has a leak in the tank floor. The tank is operated 24 hours per day, so it cannot be removed 

from service for the repairs to be performed. 

The 2 M gallon Fabacher ground storage tank has an adjacent high service pump station with a sodium 

hypochlorite storage and dosing system. A 1,000-gallon sodium hypochlorite tank was augmented with a 

100-gallon tank because boosting the chlorine residual at this location is rarely needed. LUS staff noted 

that the two 3.6 MGD single-speed high service pumps provide too much pressure, which would be 